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HUSQVARNA ITALIA SPA
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ltem PN Description Qty
1 574 39 63-01  wheel cover @170 4
2 504 8578-01  nut 4
3 574 41 49-02  wheel @170 4
8 53120 49-12  screw M10x26.4 4
9 53120 66-43  washer 4
10 531 21 24-57  wheel regulator lever 4
11 574 61 05-01  sheating 4
12 53120 79-89 washer 4
13 53120 89-74 washer 4
14 53120 79-78 nut M10x26.4 4
15 504 85 16-01  wheel’s support 2
18 504 85 15-01  wheel’s support 2
30 53120 80-08 screw, 3/8” 1
31 53120 72-37  spring washer 1
32 53121 16-53 blade 1
33 53120 72-43  washer 1
34 53120 72-42  blade support 1
35 50529 09-01 key 1
52 574 61 03-01  sack, lower half 1
53 574 61 04-01  sack, upper half 1
58 574 61 02-01  safety flap 1
63 57574 26-02 deck 1
64 53121 28-51  screw 3/8” + split washer 3
66 53120 76-57  star lock washer 2
67 53120 50-60 bar, safety flap 1
68 531205999 spring 1
75 _— engine, Briggs & Stratton, model 1
number 09T5020134B1
76 522 86 81-01  engine cover 1
77 53121 27-10 engine cover screw 2
78 5312079-82 nutM8 2
79 53120 49-23 knob 2
80 53120 49-22 washer 2
81 53120 49-21  screw M8x25 2
82 5312089-50 cap 2
83 5312079-82 nutM8 2
84 531204923 knob 2
85 531207090 washer 2
86 53120 70-89  screw M8x50 2
91 504 70 86—01  starter cable guide 1
94 504 70 83-04  brake lever 1
95 504 70 80-01  handle, upper half 1
98 53120 55-81  binder 2
99 53120 60-71 handle, lower half 2
100 5312063-46 screw M5x40 1

ltem PN Description Qty
102 531213522 brake cable 1
103 5312080-43 cable support 1
104 5312052-13 nutM5 1
150 576 04 74-01  screw 2
151 57556 20-02 front cover 1
152 574 37 52-01 front cover plate 1
1583 5312098-16 back plate 1
154  5759557-01  screw 2
240 5783230-01 wire, grass seal 1
241 5783218-01 grass seal 1



